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Appendix H. Test Photos
Photographs of EUT v01
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JAPAN RADIO TEST REPORT Report No. : JR7N0218-02AC

Summary of Test Result

Report Ref Std. Result
Clause Clause LI (PASS/FAIL) REEN
1.1.1 RLE:6 Frequency Band PASS -
3.1 ORE:5 Frequency Error PASS -
3.2 ORE:6 Occupied Bandwidth PASS -
3.2 ORE:49.20 |Spread Bandwidth / Factor PASS -
3.3 ORE:49.20 |Antenna Power PASS -
3.3 ORE:14 Antenna Power Error PASS -
- ORE:49.20 |Antenna Beamwidth, EIRP Limit** N/A -
- ORE:49.20 |Radiated EIRP*! N/A -
34 ORE:7, Table 3 | Transmitter Spurious Emissions PASS -
35 ORE:24 Receiver Spurious Emissions PASS -
3.6 TR:9 Identification Code PASS -
- TR:9 Carrier Sense*? N/A -
3.7 ORE:49.20 |Hopping Frequency Dwell Time PASS -
3.8 ORE:49.20 |EUT Construction Protection PASS -
RLE: Radio Law Enforcement Regulations
ORE: Ordinance Regulating Radio Equipment
TR: Terminal and Other Equipment Regulations
NT: Notification of the Ministry of Internal Affairs and Communications
L If EIRP power of EUT is lower than 12.14dBm/MHz (20MHz) and 9.1279dBm/MHz (40MHz), so “Antenna
Beamwidth, EIRP Limit” and “Radiated EIRP” could been exempted tests.
*2: |f OFDM modulation and Occupied Bandwidth = 26MHz, Carrier Sense shall be performed.

Reviewed by: Sam Chen
Report Producer: Emily Chen
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JAPAN RADIO TEST REPORT

Report No. : JR7N0218-02AC

1 General Description

1.1

Information

1.1.1 RF General Information

Frequency Range (MHz)

Bluetooth Version

Ch. Frequency (MHz)

Channel Number

2400-2483.5 BR/EDR 2402-2480 0-78 [79]
Band Mode Nant
2.4-2.4835GHz BT-BR(1Mbps) 1
2.4-2.4835GHz BT-BR-AFH(1Mbps) 1
2.4-2.4835GHz BT-BR(2Mbps) 1
2.4-2.4835GHz BT-BR-AFH(2Mbps) 1
2.4-2.4835GHz BT-EDR(3Mbps) 1
2.4-2.4835GHz BT-EDR-AFH(3Mbps) 1

Note:

* 6 6 ¢ 0 0 o

2.4G is the 2.4GHz Band (2.4-2.4835GHz).
Bluetooth BR uses a GFSK (1Mbps).

Bluetooth EDR uses a combination of /4-DQPSK (2Mbps) and 8DPSK (3Mbps).
Bluetooth BR/EDR uses as a system using FHSS modulation.
BWch is the nominal channel bandwidth.
Nss-Min is the minimum number of spatial streams.
Nant is the number of outputs. e.g., 2(2, 3) means have 2 outputs for port 2 and port 3. 2 means have 2

outputs for port 1 and port 2.

Mode Declared Power (mW/MHZz)
BT-BR-1Mbps 2.39
BT-BR-1Mbps_AFH 2.37
BT-EDR-3Mbps 2.39
BT-EDR-3Mbps_AFH 2.37
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JAPAN RADIO TEST REPORT Report No. : JR7N0218-02AC
1.1.2 Antenna Information
Ant. |2-4GHz| 5GHz Brand Part Number Antenna Type Connector Gain (dBi)
Port | Port
1 1 2 WHAYU C059-510402-A Dipole Antenna I-PEX
2 2 3 WHA YU C059-510402-A Dipole Antenna I-PEX
3 3 1 WHA YU C059-510402-A Dipole Antenna I-PEX Note 1
4 1 - WHA YU C059-510402-A Dipole Antenna I-PEX
Note 1
At Gain
nt.
WiANzag | WEANSGTTTTWLANSG TTTWLANSG g oo
1 2.21 2.70 2.69 2.65 -
2 2.28 2.81 2.81 2.61 -
3 241 1.97 2.38 2.46 -
4 - - - - 2.00
Note 2: The EUT has four antennas.
For WLAN function (3TX, 3RX):
Ant. 1 ~ Ant. 3 can be used as transmitting/receiving antenna.
Ant. 1 ~ Ant. 3 could transmit/receive simultaneously.
For Bluetooth function (1TX, 1RX):
Only Ant. 4 can be used as transmitting/receiving functions.
TEL : 886-3-656-9065 Page Number  : 7 of 22
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JAPAN RADIO TEST REPORT Report No. : JR7N0218-02AC

1.1.3 EUT Information

EUT Power Type From Power Adapter

Test Software Version telnet

1.1.4 Mode Test Duty Cycle

Mode DC DCF(dB)
BT-BR(1Mbps) 0.787 1.04
BT-BR-AFH(1Mbps) 0.788 1.035
BT-EDR(3Mbps) 0.789 1.029
BT-EDR-AFH(3Mbps) 0.789 1.029

1.1.5 Power Supply Voltage Fluctuation

Fluctuation AC Input Power(V) DC Output Power(V) Variation (%)
Normal Vol 100 12.22 -
High Vol 110 12.22 0.000000
Low Vol 90 12.22 0.000000

Note: Voltage Variation (%) = (Output High or Low Voltage - Output Normal Voltage)/Output Normal Voltage X 100.
During the input supply voltage to the EUT from the external power source is varied by +/- 10%, if output
voltage had been confirmed that the fluctuation of power supply to the RF circuit of EUT (excluding power
source) is equal to or less than +/- 1%. Exempt extremely high and low supply voltage condition tests, EUT
only operated in normal voltage to test all regulations.

TEL : 886-3-656-9065
FAX : 886-3-656-9085
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1.2 Testing Applied Standards

According to the specifications of the manufacturer, the EUT must comply with the requirements of the following

standards:
. MIC Ordinance Regulating Radio Equipment Article 49.20
. MIC Notice No.88 Appendix No.43

1.3 Testing Location Information

Testing Location
d HWA YA ADD : No. 52, Hwa Ya 1st Rd., Kwei-Shan Hsiang, Tao Yuan Hsien, Taiwan, R.O.C.
TEL :  886-3-327-3456 FAX : 886-3-318-0055
X | JHUBEI ADD : No.8, Lane 724, Bo-ai St., Jhubei City, HsinChu County 302, Taiwan, R.O.C.
TEL © 886-3-656-9065 FAX : 886-3-656-9085
Test Condition Test Site No. Test Engineer Test Environment Test Date
RF Conducted THO1-CB Paul Chen / Brian Sun 22°C | 54% Mar. 08, 2018~Mar. 27, 2018

1.4 Measurement Uncertainty

ISO/IEC 17025 requires that an estimate of the measurement uncertainties associated with the emissions test
results be included in the report. The measurement uncertainties given below are based on a 95% confidence
level (based on a coverage factor (k=2)

Test Items Uncertainty Remark
Conducted Emission 1.7dB Confidence levels of 95%
Radio frequency 6.6*10° MHz Confidence levels of 95%

TEL : 886-3-656-9065 Page Number  : 9 of 22
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JAPAN RADIO TEST REPORT Report No. : JR7N0218-02AC

2 Test Configuration of EUT
2.1 Test Channel Mode

Mode Power Setting
BT-BR(1Mbps) -
2402MHz Max Setting
2441MHz Max Setting
2480MHz Max Setting
BT-BR-AFH(1Mbps) -
2422MHz Max Setting
2431MHz Max Setting
2441MHz Max Setting
BT-EDR(3Mbps) -
2402MHz Max Setting
2441MHz Max Setting
2480MHz Max Setting
BT-EDR-AFH(3Mbps) -
2441MHz Max Setting
2451MHz Max Setting
2460MHz Max Setting
TEL : 886-3-656-9065 Page Number : 10 of 22
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2.2 The Worst Case Measurement Configuration

Tests ltem Frequency Error, Occupied Bandwidth, Spread Bandwidth, Spread Factor,
Antenna Power, Antenna Power Error,

Transmitter Spurious Emissions, Receiver Spurious Emissions,
Identification Code, Hopping Frequency Dwell Time

Test Condition Conducted measurement at transmit chains.
Note 1: The EUT supports AP/Repeater/ Mesh, only Repeater mode has been tested and recorded in this test
report.

Note 2: The EUT can only be used in Z axis position.

2.3 EUT Operation during Test

During the test, “telnet” under WIN7 was executed the test program to control the EUT continuously
transmit/receive RF signal.

2.4 Accessories

Accessories

Brand Model .
No. Power Name Name Rating
Input: 100-240V~50/60Hz, 0.6A
1 Adapter DVE DSA-18CB-12 FCA 120150 Output: +12V, 1.5A
Others

Plug*1

RJ-45 cable*1, Non Shielded, 1m

2.5 Support Equipment

Support Equipment

No. Equipment Brand Name Model Name FCCID
1 NB DELL E4300 DoC
TEL : 886-3-656-9065 Page Number 0 11 of 22
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3 Test Result
3.1 Frequency Error
3.1.1 Frequency Error Limit

Frequency Error Limit

<+ 50 ppm

3.1.2 Measuring Instruments

Refer a test equipment and calibration data table in this test report.

3.1.3 Test Procedures

Test Method

Measuring Equipment Conditions MIC Notice No.88 Appendix No.43, clause 3.2

Conditions of Equipment under Test | MIC Notice N0.88 Appendix No0.43, clause 3.3

Measuring Operation Procedures MIC Notice No.88 Appendix No.43, clause 3.4

Presentation of Results MIC Notice No.88 Appendix No.43, clause 3.5

Other Conditions MIC Notice No0.88 Appendix No.43, clause 3.6

3.1.4 Test Setup

Frequency Error

=

Spectrum
Analyzer

3.1.5 Test Result of Frequency Error

Refer as Appendix A

TEL : 886-3-656-9065 Page Number 112 of 22

FAX : 886-3-656-9085 Issued Date : Apr. 27, 2018
Report Template No.: CB Verl.0 Report Version : 01




JAPAN RADIO TEST REPORT Report No. : JR7N0218-02AC

3.2 Occupied Bandwidth, Spread Bandwidth and Spread Factor
3.2.1 Occupied Bandwidth, Spread Bandwidth and Spread Factor Limit

Occupied Bandwidth Limit

FHSS 83.5 MHz
FHSS + DSSS 83.5 MHz
FHSS + OFDM 83.5 MHz

OFDM 38 MHz

Other 26 MHz

Spread Bandwidth and Spread Factor Limit

Spread Bandwidth >500kHz

Spread Factor >5

3.2.2 Measuring Instruments

Refer a test equipment and calibration data table in this test report.

3.2.3 Test Procedures

Test Method

Measuring Equipment Conditions MIC Notice No.88 Appendix No.43, clause 4.2

Conditions of Equipment under Test | MIC Notice N0.88 Appendix No0.43, clause 4.3

Measuring Operation Procedures MIC Notice No.88 Appendix No.43, clause 4.4

Presentation of Results MIC Notice No.88 Appendix No.43, clause 4.5

Other Conditions MIC Notice No0.88 Appendix No.43, clause 4.6

3.2.4 Test Setup

Occupied Bandwidth, Spread Bandwidth and Spread Factor

=

Spectrum
Analyzer

3.2.5 Test Result of Occupied Bandwidth / Spread Bandwidth / Spread Factor
Refer as Appendix B
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3.3 Antenna Power, Antenna Power Error

3.3.1 Antenna Power and Antenna Power Error Limit

Antenna Power Limit (mW/MHZz)

< 3mW/MHz (FHSS, FHSS+DSSS, FHSS+OFDM form 2427~2470.75 MHz)
< 10mW/MHz (DSSS from 2400~2483.5MHz)

< 10mW/MHz (OFDM from 2400~2483.5MHz) — [OBW<26MHZz]

< 5mW/MHz (OFDM from 2400~2483.5MHz) — [26MHz<OBW=<38MHZ]

< 10mW (Other from 2400~2483.5MHz)

Antenna Power Error Limit (%)

+20% ~ -80%

3.3.2 Measuring Instruments

Refer a test equipment and calibration data table in this test report.

3.3.3 Test Procedures

Test Method

Measuring Equipment Conditions MIC Notice No.88 Appendix No0.43, clause 6.2

Conditions of Equipment under Test | MIC Notice N0.88 Appendix No0.43, clause 6.3

Measuring Operation Procedures MIC Notice No.88 Appendix No.43, clause 6.4

Presentation of Results MIC Notice No.88 Appendix No.43, clause 6.5

Other Conditions MIC Notice No0.88 Appendix No.43, clause 6.6

3.3.4 Test Setup

Antenna Power, Antenna Power Error

3.3.5 Test Result of Antenna Power and Antenna Power Error
Refer as Appendix C
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3.4 Transmitter Spurious Emissions

3.4.1 Transmitter Spurious Emissions Limit

Transmitter Spurious Emissions Limit
Range (MHz) uW/MHz dBm/MHz
30 2387 25 -26
2387 2400 25 -16
24835 2496.5 25 -16
2496.5 12500 25 -26

3.4.2 Measuring Instruments

Refer a test equipment and calibration data table in this test report.

3.4.3 Test Procedures

Test Method

Measuring Equipment Conditions MIC Notice No.88 Appendix No.1, clause 1.3

Conditions of Equipment under Test |MIC Notice No.88 Appendix No.1, clause 1.4

Measuring Operation Procedures MIC Notice No.88 Appendix No.1, clause 1.5

Presentation of Results MIC Notice No0.88 Appendix No.1, clause 1.6

3.4.4 Test Setup

Transmitter Spurious Emissions

[ e

Spectrum
Analyzer

3.4.5 Test Result of Transmitter Spurious Emissions
Refer as Appendix D
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3.5 Receiver Spurious Emissions

3.5.1 Receiver Spurious Emissions Limit

RX Spurious Emission Limit
Range (MHz) nwW dBm
30 1000 4 4 -54 -54
1000 12500 20 20 -47 -47
3.5.2 Measuring Instruments
Refer a test equipment and calibration data table in this test report.
3.5.3 Test Procedures
Test Method
Measuring Equipment Conditions MIC Notice No.88 Appendix No.43, clause 7.2
Conditions of Equipment under Test |MIC Notice N0.88 Appendix No0.43, clause 7.3
Measuring Operation Procedures MIC Notice No.88 Appendix No.43, clause 7.4
Presentation of Results MIC Notice No.88 Appendix No.43, clause 7.5
Other Conditions MIC Notice No0.88 Appendix No0.43, clause 7.6
3.5.4 Test Setup
Receiver Spurious Emissions
[mj _ - EUT
Spectrum
Analyzer
3.5.5 Test Result of Receiver Spurious Emissions
Refer as Appendix E
TEL : 886-3-656-9065 Page Number 1 16 of 22
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3.6 Identification Code

3.6.1 Identification Code Limit

Identification Code Limit

< 48 bits

3.6.2 Measuring Instruments

Refer a test equipment and calibration data table in this test report.

3.6.3 Test Procedures

Test Method

Measuring Equipment Conditions MIC Notice No.88 Appendix No.43, clause 12.2

Conditions of Equipment under Test |MIC Notice N0.88 Appendix No0.43, clause 12.3

Measuring Operation Procedures MIC Notice No.88 Appendix No.43, clause 12.4

Presentation of Results MIC Notice No.88 Appendix No.43, clause 12.5

Other Conditions MIC Notice No0.88 Appendix No.43, clause 12.6

3.6.4 Test Setup

Identification Code

3.6.5 Test Result of Identification Code
Refer as Appendix F
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3.7 Hopping Frequency Dwell Time
3.7.1 Hopping Frequency Dwell Time Limit

Hopping Frequency Dwell Time Limit

X] 2400-2483.5 MHz Band: Dwell time < 0.4 second within 0.4 x N

N: Number of Hopping Frequencies

3.7.2 Measuring Instruments

Refer a test equipment and calibration data table in this test report.

3.7.3 Test Procedures

Test Method

Measuring Equipment Conditions MIC Notice No.88 Appendix No.43, clause 13.2

Conditions of Equipment under Test | MIC Notice No.88 Appendix No.43, clause 13.3

Measuring Operation Procedures MIC Notice No0.88 Appendix No0.43, clause 13.4

Presentation of Results MIC Notice No.88 Appendix No.43, clause 13.5

Other Conditions MIC Notice No0.88 Appendix No.43, clause 13.6

3.7.4 Test Setup

Hopping Frequency Dwell Time Limit

[~

Spectrum
Analyzer

3.7.5 Test Result of Hopping Frequency Dwell Time Limit
Refer as Appendix G
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3.8 EUT Construction Protection

3.8.1 EUT Construction Protection Limit

EUT Construction Protection Limit

The high-frequency section and modulation section of the radio equipment except for the antenna system shall
not be capable of being opened easily.

3.8.2 EUT Construction Protection

EUT Construction Protection

Protected Method Description
Shielding Case RF and Modulation components are covered with shielding case and this shielding case is
soldered
Special Screw RF and Modulation components are covered within case of EUT and this case used
special screw to protect anybody to open this case

TEL : 886-3-656-9065 Page Number 119 of 22
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3.8.3 Reference Documents

Photo
(Shielding Case)

Photo
(Special Screw)
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Photo
(Special Screw)
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JAPAN RADIO TEST REPORT
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4 Test Equipment and Calibration Data
. Characteristi Calibration Calibration Calibration | Calibration
Instrument Manufacturer |Model No.| Serial No. Remark
cs Date Due Date Method |Agent Name
Spectrum R&S Fsvao | 100079 |9HZT40GH boc 51 2017 |Dec. 20, 2018| ) A | Conducted
analyzer z (THO1-CB)
. High 1GHz - Conducted
RF Cable-high Woken RG402 Cable-06 26.5 GHz Oct. 11, 2017 | Oct. 10, 2018 c) B (THO1-CB)
. High 1 GHz -26.5 Conducted
RF Cable-high Woken RG402 Cable-07 GHz Oct. 11, 2017 | Oct. 10, 2018 c) B (TH01-CB)
. High 1 GHz -26.5 Conducted
RF Cable-high Woken RGA402 | . biaos GHz Oct. 11, 2017 | Oct. 10, 2018 c) B (THO1-CB)
. High 1 GHz -26.5 Conducted
RF Cable-high Woken RG402 Cable-09 GHz Oct. 11, 2017 | Oct. 10, 2018 c) B (THO1-CB)
. High 1 GHz -26.5 Conducted
RF Cable-high Woken RG402 Cable-10 GHz Oct. 11, 2017 | Oct. 10, 2018 c) B (THO1-CB)
. U2021X 50MHz~18G Conducted
Power Sensor Agilent A MY53410001 Hy Nov. 20, 2017 | Nov. 19, 2018 c) A (THO1-CB)

Note:

1. Calibration Interval of instruments listed above is one year.

2. N.C.R. means Non-Calibration required.
3. Calibration Agent Name: Describe calibration agent name with its country name, and symbols in “Calibration

Agent Name” shows the agent names as follows,
A: Electronics Testing Center, Taiwan.
B: Sporton International Inc., Taiwan.
C: ROHDE&SCHWARZ., Taiwan.

4. Calibration Method

a):

designated calibration agency under Article 102-18 paragraph (1)

Calibration conducted by the National Institute of Information and Communications Technology or a

b) : Correction conducted pursuant to the provisions of Article 135 or Article 144 of the MeasurementLaw (Law
No. 51 of 1992)

Calibration conducted in foreign countries, which shall be equivalent to the calibration conducted bythe
NICT or a designated calibration agency under Article 102-18 paragraph (1)

Calibration conducted by using other equipment that listed above from a) to c)

c):

d) :

TEL : 886-3-656-9065 Page Number 1 22 0f 22
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Frequency Tolerance-FHSS Result Appendix A

Summary
Mode Result Ch Center ppm Limit Port Remark
(Hz) (Hz) (ppm)
2.4-2.4835GHz - - -
BT-BR(1Mbps) Pass 2.48G 2.479984G -6.389 +50 1
BT-BR-AFH(1Mbps) Pass 2.441G 2.440984G -6.529 50 1
BT-EDR(3Mbps) Pass 2.441G 2.440984G -6.452 150 1
BT-EDR-AFH(3Mbps) Pass 2.441G 2.440984G -6.491 150 1
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Frequency Tolerance-FHSS Result Appendix A

Result
Mode Result Ch Center ppm Limit Port Remark
(Hz) (Hz) (ppm)

BT-BR(1Mbps) - - -
2402MHz_TnomVnom Pass 2.402G 2.401985G -6.362 50 1
2441MHz_TnomVnom Pass 2.441G 2.440984G -6.375 50 1
2480MHz_TnomVnom Pass 2.48G 2.479984G -6.389 +50 1

BT-BR-AFH(1Mbps) - . _
2422MHz_TnomVnom Pass 2.422G 2.421985G -6.387 50 1
2431MHz_TnomVnom Pass 2.431G 2.430984G -6.44 50 1
2441MHz_TnomVnom Pass 2.441G 2.440984G -6.529 50 1

BT-EDR(3Mbps) - - -
2402MHz_TnomVnom Pass 2.402G 2.401985G -6.362 50 1
2441MHz_TnomVnom Pass 2.441G 2.440984G -6.452 50 1
2480MHz_TnomVnom Pass 2.48G 2.479984G -6.426 50 1

BT-EDR-AFH(3Mbps) - - -
2441MHz_TnomVnom Pass 2.441G 2.440984G -6.491 +50 1
2451MHz_TnomVnom Pass 2.451G 2.450985G -6.311 50 1
2460MHz_TnomVnom Pass 2.46G 2.459984G -6.441 50 1
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Occupied Bandwidth-FHSS Result

Appendix B.1

Summary
Mode Max-OBW ITU-Code Min-OBW
(MHz) (MHz)
2.4-2.4835GHz
BT-BR(1Mbps) 78.8 78M8F1D 78.8
BT-BR-AFH(1Mbps) 20.7 20M7F1D 20.7
BT-EDR(3Mbps) 789 78M9G1D 789
BT-EDR-AFH(3Mbps) 209 20M9G1D 209
Max-OBW = Maximum 99% occupied bandwidth; Min-OBW = Minimum 99% occupied bandwidth;
Result
Mode Result Limit P1-0BW
(MHz) (MHz)
BT-BR(1Mbps) - -
Hopping Mode_TnomVnom Pass 83.5 78.8
BT-BR-AFH(1Mbps) - - -
Hopping Mode_TnomVnom Pass 835 20.7
BT-EDR(3Mbps) - - -
Hopping Mode_TnomVnom Pass 835 78.9
BT-EDR-AFH(3Mbps) - - -
Hopping Mode_TnomVnom Pass 835 20.9

P1-OBW = Port 1 99% occupied bandwidth; P2-OBW = Port 2 99% occupied bandwidth; P3-OBW = Port 3 99% occupied bandwidth;

P4-OBW = Port 4 99% occupied bandwidth;
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Occupied Bandwidth-FHSS Result Appendix B.1

BT-BR(1Mbps) OBW
Hopping Mode_TnomVnom 251032015
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Occupied Bandwidth-FHSS Result Appendix B.1

BT-EDR-AFH(3Mbps) OBW
Hopping Mode_TnomVnom 251032015
FCh Freg [ 37 ORYW fi-h [ Port1 W
2451GHz 0- I ’
Span 5-
200MHz
,10_
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1MHz <55
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100ms
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Spread Bandwidth-FHSS Result Appendix B.2

Summary
Mode Max-SBW Min-SBW Max-SF Min-SF
(Hz) (Hz)

2.4-2.4835GHz

BT-BR(1Mbps) 717 71.7 717 717
BT-BR-AFH(1Mbps) 18.6 18.6 18.6 18.6

BT-EDR(3Mbps) 718 71.8 718 718
BT-EDR-AFH(3Mbps) 18.7 18.7 18.7 18.7

Max-SBW = Maximumspreading bandwidth; Min-SBW = Minimumspreading bandwidth;
Max-SF = Maximumspreading factor; Min-SF = Minimumspreading factor;

Result
Mode Result SBW Limit | Symbol Rate SF Limit P1-SBW P1-SF
(MHz) (Msps) (MHz)
BT-BR(1Mbps)
Hopping Mode_TnomVnom Pass 0.5 1 5 717 717
BT-BR-AFH(1Mbps)
Hopping Mode_TnomVnom Pass 0.5 1 5 18.6 18.6
BT-EDR(3Mbps)
Hopping Mode_TnomVnom Pass 0.5 1 5 718 718
BT-EDR-AFH(3Mbps)
Hopping Mode_TnomVnom Pass 0.5 1 5 18.7 18.7

P1-SBW = Port 1 spreading bandwidth;P2-SBW = Port 2spreading bandwidth;P3-SBW = Port 3spreading bandwidth;
P4-OBW = Port 4spreading bandwidth;
P1-SF = Port 1 spreading factor;P2-SF = Port 2spreading factor;P3-SF = Port 3spreading factor;P4-SF = Port 4spreading factor;
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Spread Bandwidth-FHSS Result

Appendix B.2

BT-BR(1Mbps) SBW
Hopping Mode_ThomVnom 25/03/2015
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Spread Bandwidth-FHSS Result Appendix B.2

BT-EDR-AFH(3Mbps) SBW
Hopping Mode_ThomVnom 25/03/2018
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Total Power-FHSS Result Appendix C.1

Summary

Mode Power Power EIRP EIRP
(dBm) (mw) (dBm) (mw)

2.4-2.4835GHz
BT-BR(1Mbps) 3.49 2.23 5.49 354
BT-BR-AFH(1Mbps) 353 225 5.53 3.57
BT-EDR(3Mbps) 3.78 2.39 5.78 3.78
BT-EDR-AFH(3Mbps) 375 237 5.75 3.76

P1 = Port 1 output power; P2 = Port 2 output power; P3 = Port 3 output power; P4 = Port 4 output power;
Power = Total power sum by P1~PN;

Result
Mode Result Gain Power Power Power Lim. P
(dBi) (dBm) (mw) (mw) (dBm)

BT-BR(1Mbps) - - - - - -
2402MHz_TnomVnom Pass 2.00 3.46 2.218 3.00 3.46
2441MHz_TnomVnom Pass 2.00 3.49 2.234 3.00 3.49
2480MHz_TnomVnom Pass 2.00 3.37 2.173 3.00 3.37

BT-BR-AFH(1Mbps) - - - - - -
2422MHz_TnomVnom Pass 2.00 3.43 2.203 3.00 3.43
2431MHz_TnomVnom Pass 2.00 341 2.193 3.00 341
2441MHz_TnomVnom Pass 2.00 3.53 2.254 3.00 3.53

BT-EDR(3Mbps) - - - - - -
2402MHz_TnomVnom Pass 2.00 3.72 2.355 3.00 3.72
2441MHz_TnomVnom Pass 2.00 3.78 2.388 3.00 3.78
2480MHz_TnomVnom Pass 2.00 3.64 2.312 3.00 3.64

BT-EDR-AFH(3Mbps) - - - - - -
2441MHz_TnomVnom Pass 2.00 3.75 2.371 3.00 3.75
2451MHz_TnomVnom Pass 2.00 3.73 2.360 3.00 3.73
2460MHz_TnomVnom Pass 2.00 3.69 2.339 3.00 3.69

P1 = Port 1 output power; P2 = Port 2 output power; P3 = Port 3 output power; P4 = Port 4 output power;
Power = Total power sum by P1~PN;
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Power Tolerance-FHSS Result Appendix C.2

Summary
Mode Result Power Power Declare Declare Tolerance Limit+ Limit-

(dBm/MHz) | (mW/MHz) | (dBm/MHz) | (mWI/MHz) (%) (%) (%)

2.4-2.4835GHz - - - - - - - -
BT-BR(1Mbps) Pass -14.02 0.03958 378 2.39 -6.10 20 -80
BT-BR-AFH(1Mbps) Pass -8.13 0.15380 3.75 2.37 -4.31 20 -80
BT-EDR(3Mbps) Pass -13.75 0.04215 3.78 2.39 0.00 20 -80
BT-EDR-AFH(3Mbps) Pass -7.94 0.16072 3.75 2.37 0.00 20 -80

Result
Mode Result Power Power Declare Declare Tolerance Limit+ Limit-

(dBm/MHz) | (mW/MHz) | (dBm/MHz) | (mWI/MHz) (%) (%) (%)

BT-BR(IMbps) - - - - - - - -
2402MHz_TnomVnom Pass -14.05 0.03931 3.78 2.39 -6.74 20 -80
2441MHz_TnomVnom Pass -14.02 0.03958 3.78 2.39 -6.10 20 -80
2480MHz_TnomVnom Pass -14.14 0.03850 3.78 2.39 -8.66 20 -80

BT-BR-AFH(1Mbps) - - - - - - - -
2422MHz_TnomVnom Pass -8.23 0.15030 3.75 2.37 -6.48 20 -80
2431MHz_TnomVnom Pass -8.25 0.14961 3.75 2.37 -6.91 20 -80
2441MHz_TnomVnom Pass -8.13 0.15380 3.75 2.37 -4.31 20 -80

BT-EDR(3Mbps) - - - - - - - -
2402MHz_TnomVnom Pass -13.81 0.04157 3.78 2.39 -1.38 20 -80
2441MHz_TnomVnom Pass -13.75 0.04215 3.78 2.39 0.00 20 -80
2480MHz_TnomVnom Pass -13.89 0.04081 3.78 2.39 -3.18 20 -80

BT-EDR-AFH(3Mbps) - - - - - - - -
2441MHz_TnomVnom Pass -7.94 0.16072 3.75 2.37 0.00 20 -80
2451MHz_TnomVnom Pass -7.96 0.15999 3.75 2.37 -0.45 20 -80
2460MHz_TnomVnom Pass -8.00 0.15852 3.75 2.37 -1.37 20 -80
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CSE-TX Unwanted Emission Strength-FHSS Result Appendix D

Summary
Mode Result F-Start F-Stop RBW Freq Psum Psum Limit Limit Margin Loss P1 P1

(Hz) (Hz) (Hz) (MHz) (dBm) (uw) (dBm) (uw) (dB) (dB) (dBm) (uw)

2.4-2.4835GHz
BT-BR(1Mbps) Pass 2.387G 24G ™M 2399.974 -24.54 3.5156 -16.02 25.00345 -8.52 0.50 -24.54 35156
BT-BR-AFH(1Mbps) Pass 2.4965G 125G ™M 4843.571 -38.48 0.14191 -26.02 2.50035 -12.46 0.50 -38.48 0.14191
BT-EDR(3Mbps) Pass 2.387G 246G M 2399.974 -22.54 557186 -16.02 25.00345 -6.52 050 -22.54 557186
BT-EDR-AFH(3Mbps) Pass 2.4965G 125G M 4919.848 -36.92 0.20324 -26.02 2.50035 -10.90 0.50 -36.92 0.20324
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CSE-TX Unwanted Emission Strength-FHSS Result Appendix D

Result
Mode Result F-Start F-Stop RBW Freq Psum Psum Limit Limit Margin Loss P1 P1
(Hz) (Hz) (Hz) (MHz) (dBm) (uw) (dBm) (uw) (dB) (dB) (dBm) (uw)
BT-BR(IMbps) -
2402MHz_TnomVnom Pass 30Mm 2.387G M 2246.758 -55.09 0.0031 -26.02 2.50035 -29.07 0.50 -55.09 0.0031
2402MHz_TnomVnom Pass 2.387G 24G M 2399.974 -24.54 35156 -16.02 25.00345 -8.52 0.50 -24.54 35156
2402MHz_TnomVnom Pass 2.4835G 2.4965G M 2485.996 -69.40 0.00011 -16.02 25.00345 -53.38 0.50 -69.40 0.00011
2402MHz_TnomVnom Pass 2.4965G 125G M 4803.557 -38.71 0.13459 -26.02 2.50035 -12.69 0.50 -38.71 0.13459
2441MHz_TnomVnom Pass 30Mm 2.387G M 2285.649 -55.23 0.003 -26.02 2.50035 -29.21 0.50 -55.23 0.003
2441MHz_TnomVnom Pass 2.387G 24G M 2389.002 -64.43 0.00036 -16.02 25.00345 -48.41 0.50 -64.43 0.00036
2441MHz_TnomVnom Pass 2.4835G 2.4965G M 2492912 -66.17 0.00024 -16.02 25.00345 -50.15 0.50 -66.17 0.00024
2441MHz_TnomVnom Pass 2.4965G 125G M 4881.084 -39.13 0.12218 -26.02 2.50035 -13.11 050 -39.13 0.12218
2480MHz_TnomVnom Pass 30M 2.387G M 2324539 -56.05 0.00248 -26.02 2.50035 -30.03 0.50 -56.05 0.00248
2480MHz_TnomVnom Pass 2.387G 24G M 2391.966 -69.27 0.00012 -16.02 25.00345 -53.25 0.50 -69.27 0.00012
2480MHz_TnomVnom Pass 2.4835G 2.4965G M 2483.526 -40.04 0.09908 -16.02 25.00345 -24.02 0.50 -40.04 0.09908
2480MHz_TnomVnom Pass 2.4965G 125G ™M 4959.862 -38.33 0.14689 -26.02 250035 -12.31 0.50 -38.33 0.14689
BT-BR-AFH(IMbps) -
2422MHz_TnomVnom Pass 30M 2.387G M 2266.793 -54.96 0.00319 -26.02 2.50035 -28.94 0.50 -54.96 0.00319
2422MHz_TnomVnom Pass 2.387G 24G M 2390.042 -67.72 0.00017 -16.02 25.00345 -51.70 050 -67.72 0.00017
2422MHz_TnomVnom Pass 2.4835G 2.4965G ™M 2496.058 -69.84 0.0001 -16.02 25.00345 -53.82 0.50 -69.84 0.0001
2422MHz_TnomVnom Pass 2.4965G 125G M 4843571 -38.48 0.14191 -26.02 2.50035 -12.46 0.50 -38.48 0.14191
2431MHz_TnomVnom Pass 30M 2.387G M 2275.043 -59.84 0.00104 -26.02 2.50035 -33.82 0.50 -59.84 0.00104
2431MHz_TnomVnom Pass 2.387G 24G M 2399.116 -67.75 0.00017 -16.02 25.00345 -51.73 050 -67.75 0.00017
2431MHz_TnomVnom Pass 2.4835G 2.4965G ™M 2483.526 -68.85 0.00013 -16.02 25.00345 -52.83 0.50 -68.85 0.00013
2431MHz_TnomVnom Pass 2.4965G 125G M 4862.328 -40.06 0.09863 -26.02 2.50035 -14.04 0.50 -40.06 0.09863
2441MHz_TnomVnom Pass 30M 2.387G M 2285.649 -55.39 0.00289 -26.02 2.50035 -29.37 0.50 -55.39 0.00289
2441MHz_TnomVnom Pass 2.387G 24G M 2389.028 -64.62 0.00035 -16.02 25.00345 -48.60 050 -64.62 0.00035
2441MHz_TnomVnom Pass 2.4835G 2.4965G ™M 2493.016 -66.26 0.00024 -16.02 25.00345 -50.24 0.50 -66.26 0.00024
2441MHz_TnomVnom Pass 2.4965G 125G M 4882.335 -39.82 0.10423 -26.02 2.50035 -13.80 0.50 -39.82 0.10423
BT-EDR(3Mbps) -
2402MHz_TnomVnom Pass 30M 2.387G ™M 2246.758 -55.52 0.00281 -26.02 2.50035 -29.50 0.50 -55.52 0.00281
2402MHz_TnomVnom Pass 2.387G 24G ™M 2399.974 -22.54 5.57186 -16.02 25.00345 -6.52 0.50 -22.54 5.57186
2402MHz_TnomVnom Pass 2.4835G 2.4965G M 2485.866 -69.59 0.00011 -16.02 25.00345 -53.57 0.50 -69.59 0.00011
2402MHz_TnomVnom Pass 2.4965G 1256 M 4803.557 -39.05 0.12445 -26.02 2.50035 -13.03 0.50 -39.05 0.12445
2441MHz_TnomVnom Pass 30M 2.387G ™M 2285.649 -55.54 0.00279 -26.02 250035 -29.52 0.50 -55.54 0.00279
2441MHz_TnomVnom Pass 2.387G 24G ™M 2389.002 -65.04 0.00031 -16.02 25.00345 -49.02 0.50 -65.04 0.00031
2441MHz_TnomVnom Pass 2.4835G 2.4965G M 2493.094 -66.55 0.00022 -16.02 25.00345 -50.53 0.50 -66.55 0.00022
2441MHz_TnomVnom Pass 2.4965G 1256 M 4882.335 -38.53 0.14028 -26.02 2.50035 -12.51 0.50 -38.53 0.14028
2480MHz_TnomVnom Pass 30M 2.387G ™M 2324539 -56.22 0.00239 -26.02 2.50035 -30.20 0.50 -56.22 0.00239
2480MHz_TnomVnom Pass 2.387G 24G M 2392.07 -69.33 0.00012 -16.02 25.00345 -53.31 0.50 -69.33 0.00012
2480MHz_TnomVnom Pass 2.4835G 2.4965G M 2483.526 -39.01 0.1256 -16.02 25.00345 -22.99 0.50 -39.01 0.1256
2480MHz_TnomVnom Pass 2.4965G 125G M 4959.862 -37.50 0.17783 -26.02 2.50035 -11.48 050 -37.50 0.17783
BT-EDR-AFH(3Mbps) -
2441MHz_TnomVnom Pass 30M 2.387G ™M 2285.649 -55.51 0.00281 -26.02 250035 -29.49 0.50 -55.51 0.00281
2441MHz_TnomVnom Pass 2.387G 24G M 2389.106 -65.01 0.00032 -16.02 25.00345 -48.99 0.50 -65.01 0.00032
2441MHz_TnomVnom Pass 2.4835G 2.4965G M 2492.99 -66.61 0.00022 -16.02 25.00345 -50.59 0.50 -66.61 0.00022
2441MHz_TnomVnom Pass 2.4965G 125G ™M 4882.335 -38.84 0.13062 -26.02 250035 -12.82 0.50 -38.84 0.13062
2451MHz_TnomVnom Pass 30M 2.387G ™M 2295.077 -56.48 0.00225 -26.02 250035 -30.46 0.50 -56.48 0.00225
2451MHz_TnomVnom Pass 2.387G 24G M 2399.012 -64.90 0.00032 -16.02 25.00345 -48.88 0.50 -64.90 0.00032
2451MHz_TnomVnom Pass 2.4835G 2.4965G M 2488.648 -69.27 0.00012 -16.02 25.00345 -53.25 050 -69.27 0.00012
2451MHz_TnomVnom Pass 2.4965G 125G ™M 4902.342 -38.54 0.13996 -26.02 250035 -12.52 0.50 -38.54 0.13996
2460MHz_TnomVnom Pass 30M 2.387G ™M 2304.505 -55.52 0.00281 -26.02 250035 -29.50 0.50 -55.52 0.00281
2460MHz_TnomVnom Pass 2.387G 24G M 2396.386 -69.19 0.00012 -16.02 25.00345 -53.17 0.50 -69.19 0.00012
2460MHz_TnomVnom Pass 2.4835G 2.4965G M 2485.684 -68.69 0.00014 -16.02 25.00345 -52.67 050 -68.69 0.00014
2460MHz_TnomVnom Pass 2.4965G 125G ™M 4919.848 -36.92 0.20324 -26.02 250035 -10.90 0.50 -36.92 0.20324
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CSE-TX Unwanted Emission Strength-FHSS Result Appendix D
BT-BR(1Mbps) CSE-TX-FS
2402MHz_TnomVnom 25032018

15+ [ 15 - ( Limit W
=5 =5 Portl [
-25-] -25- 1 N ’
-30- -30-
-35- -35
-40-| -40-|
45— 45
-50- -50
-55- -55-
60~ id
-65- 65
-70-| -70-|
-75-, " - =75 0 " 0 0 " 0 0 " 0 " " 0 ]
2.398G 246G 2.4025G 30m 16 2G 3G 4G 5G 6G G 8G 9G 10G 11G6 12G125G
Freq(MHz) PsumidBr) | Limit(dBm] | Margin(dB)  P1(dBm)
2246758 -55.09 -26.02 -29.07 -55.09
2399.974 -24.54 -16.02 -8.52 -24.54
2485996 -69.40 -16.02 -53.38 -69.40
4803.557 -38.71 -26.02 -12.69 -38.71
BT-BR(1Mbps) CSE-TX-FS
2441 MHz_TnomVnom -
15+ B [ - [ Limit W
-20- -20- bortt [
-25-| -25+ N =
-30- -30-|
-35- 35
-40- 40—
-45- -45-]
=50 =50
-55- -55+
60— i
-65-| -65-
-70-r - 70—
-75-, " i =75 0 " 0 0 " 0 0 " 0 " " 0 ]
2.398G 245G 2.4855G 30m 16 2G 3G 4G 5G 6G G 8G 9G 10G 11G6 12G125G
Freq(MHz) PsumidBr) | Limit(dBm] | Margin(dB)  P1(dBm)
2285549 -53.23 -26.02 -29.21 -53.23
2389.002 -64.43 -16.02 -48.41 -64.43
2492912 -66.17 -16.02 -50.15 -66.17
4881.084 -39.13 -26.02 -13.11 -39.13
BT-BR(1Mbps) CSE-TX-FS
2480MHz_TnomVnom 25032015
15- 1= - [t [~ |
-20- -20- bort1 [
-25- -25-] N =
-30- =30+
-35- 35
-40-| 40|
45— 45
-50- -50-
-55- -55-
60~ id
-65- 65
-70-| -70-|
T - . . i -I5- . " . . " . . " . " " . i\
2.4795G 24B2G  2.484G 24855G 30M 1G 2G 3G 4G 5G 6G G 8G 9G 10G 11G 12G125G
Freq(MHz) Psum{dBm] | Limit(dBm] | Margin{dB)  P1{dBm)
2324539 -56.05 -26.02 -30.03 -56.05
2291966 -69.27 -16.02 -53.25 -69.27
2483526 -40.04 -16.02 -24.02 -40.04
4959.862 -38.33 -2602 -12.31 -38.33
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CSE-TX Unwanted Emission Strength-FHSS Result Appendix D
BT-BR-AFH(leps) CSE-TX-FS
2422MHz_TnomVnom 251032015

15— [ 15 - [ Limit W
-20- -20- Portl [
-25- -25-] N =
-30-| =30
-35- -35-]
-40-| 40|
45— 45
-50- -50-
-55- -55-
60~ id
-65-| -65-
0 70|
T - 0 - =75 0 " 0 0 " 0 0 " 0 " " 0 ]
2.398G 241G 24225G 30m 16 2G 3G 4G 5G 6G G 8G 9G 10G 11G6 12G125G
Freq(MHz) Psum(dBm) Limit(dBm]} Margin(dB) P1(dBm)
2266.793 -54.96 -26.02 -28.94 -54.96
2390042 -67.72 -16.02 -51.70 -67.72
2496058 -69.84 -16.02 -53.82 -69.84
4843571 -38.48 -26.02 -12.46 -38.48
BT-BR-AFH(1Mbps) CSE-TX-FS
2431MHz_TnomVnom -
15 B [ - [ Limit W
-20- -20- bortt [
-25-| -25+ N =
-30- -30-
-35-| =35+
-40- 40—
-45- -45-|
-50- -50-]
-55-] -55-]
50~ o
-65-| -65-
-70-] 1 =70+
-75-, " i -75- 0 " 0 0 " 0 0 " 0 " " 0 ]
2.398G 245G 2.4855G 30M 1G 2G 3G 4G 5G 6G 7G 8G 9G 10G 16 12G12.5G
Freq(MHz) Psum(dBm) Limit(dBm]} Margin(dB) P1(dBm)
2375043 -59.84 -26.02 -33.82 -59.84
2399116 -67.75 -16.02 -51.73 -67.75
2483526 -68.85 -16.02 -52.83 -68.85
4862328 -40.06 -26.02 -14.04 -40.06
BT-BR-AFH(1Mbps) CSE-TX-FS
2441MHz_TnomVnom 25032015
15- = = - [t [~ |
-20- -20- bort1 [
-25- -25-] N =
-30- =30+
-35- 35
-40-| 40|
-45- 45
=50 =50
-55- -55+
50~ i
-65-| -65-
-70-| - 70|
-75-, " - =75 0 " 0 0 " 0 0 " 0 " " 0 ]
2.4405G 246G 2.4855G 30 16 2G 3G 4G 5G 6G G 8G 9G 10G 11G6 12G125G
Freq(MHz) PsumidBr) | Limit(dBm] | Margin(dB)  P1(dBm)
2285549 -53.39 -26.02 -29.37 -53.29
2389.028 -64.62 -16.02 -48.60 -64.62
2493016 -66.26 -16.02 -50.24 -66.26
4882335 -39.82 -26.02 -13.80 -39.82
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CSE-TX Unwanted Emission Strength-FHSS Result Appendix D
BT-EDR(3Mbps) CSE-TX-FS
2402MHz_TnomVnom 251032015

15 [ 15 - [ Limit W
-20- -20- Portl [
-25- -25-] N =
-30-| =30
-35- -35-]
-40-| 40|
45— 45
-50- -50-
-55- -55-
60~ id
-65-| -65-
-70-| -70-|
-75-, " - =75 0 " 0 0 " 0 0 " 0 " " 0 ]
2.398G 246G 2.4025G 30m 16 2G 3G 4G 5G 6G G 8G 9G 10G 11G6 12G125G
Freq(MHz) Psum(dBm) Limit(dBm]} Margin(dB) P1(dBm)
2246758 -55.52 -26.02 -29.50 -55.52
2399.974 -22.54 -16.02 -6.52 -22.54
2485866 -69.59 -16.02 -53.57 -69.59
4803.557 -39.05 -26.02 -13.03 -39.05
BT-EDR(3Mbps) CSE-TX-FS
2441 MHz_TnomVnom -
15 B [ - [ Limit W
20 -20-| Pord [
-25-| -25+ N =
-30- -30-
-35-| =35+
-40- 40—
-45- 45|
-50- -50-]
-55-] -55-]
50~ o
-65-| -65-
-0 L} =70+
-75-, " i -75- 0 " 0 0 " 0 0 " 0 " " 0 ]
2.398G 245G 2.4855G 30M 1G 2G 3G 4G 5G 6G 7G 8G 9G 10G 16 12G12.5G
Freq(MHz) Psum(dBm) Limit(dBm]} Margin(dB) P1(dBm)
2285549 -55.54 -26.02 -29.52 -55.54
2389.002 -65.04 -16.02 -49.02 -65.04
2493.094 -66.55 -16.02 -50.53 -86.55
4882335 -38.53 -26.02 -12.51 -38.53
BT-EDR(3Mbps) CSE-TX-FS
2480MHz_TnomVnom 25032015
15- 1= - [t [~ |
-20- 20| bor1 [
-25- -25-] N =
-30- =30+
-35- 35
-40-| 40|
-45- 45
=50 =50
-55- -55+
50~ i
-65-| -65-
-70-| -70-|
T - 0 0 i =75 0 " 0 0 " 0 0 " 0 " " 0 ]
2.4795G 2482G  2.484G 248556 30m 16 2G 3G 4G 5G 6G G 8G 9G 10G 11G6 12G125G
Freq(MHz) PsumidBr) | Limit(dBm] | Margin(dB)  P1(dBm)
2324539 -56.22 -26.02 -30.20 -56.22
239207 -63.33 -16.02 -53.31 -69.33
2483526 -39.01 -16.02 -22.99 -39.01
4959.862 -37.50 -26.02 -11.48 -37.50
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CSE-TX Unwanted Emission Strength-FHSS Result Appendix D
BT-EDR-AFH(3Mbps) CSE-TX-FS
2441MHz_TnomVnom 251032015

5= [ 15 - [ Limit W
-20- -20- Portl [
-25- -25-] N =
-30-| =30
-35- -35-]
-40-| 40|
45— 45
-50- -50-
-55- -55-
60~ id
-65-| -65-
-10-~ -70-|
-75-1, " o =75 0 " 0 0 " 0 0 " 0 " " 0 ]
2.398G 242G 2.4415G 30m 16 2G 3G 4G 5G 6G G 8G 9G 10G 11G6 12G125G
Freq(MHz) Psum(dBm) Limit(dBm]} Margin(dB) P1(dBm)
2285549 -55.51 -26.02 -2949 -55.51
2389.106 -65.01 -16.02 -48.99 -65.01
249299 -66.61 -16.02 -50.59 -66.61
4882335 -38.84 -26.02 -12.82 -38.84
BT-EDR-AFH(3Mbps) CSE-TX-FS
2451MHz_TnomVnom -
15 B [ - [ Limit W
20 -20-| Pord [
-25-| -25+ N =
-30- -30-
-35-| =35+
-40- 40—
-45- 45|
-50- -50-]
-55-] -55-]
50~ o
-65-| -65-
-70— = =70+
-75-, " i -75-, 0 " 0 0 " 0 0 " 0 " " 0 ]
2.398G 245G 2.4855G 30M 1G 2G 3G 4G 5G 6G 7G 8G 9G 10G 16 12G12.5G
Freq(MHz) Psum(dBm) Limit(dBm]} Margin(dB) P1(dBm)
22950717 -56.48 -26.02 -30.46 -56.48
2399012 -64.90 -16.02 -48.88 -64.90
2488648 -69.27 -16.02 -53.25 -69.27
4902342 -38.54 -26.02 -12.52 -38.54
BT-EDR-AFH(3Mbps) CSE-TX-FS
2460MHz_TnomVnom 25032015
15- 1= - [t [~ |
-20- 20| bor1 [
-25- -25-] N =
-30- =30+
-35- 35
-40-| 40|
-45- 45
=50 =50
-55- -55+
50~ i
-65-| -65-
70— =] 70—
-15-, " 0 i =75 0 " 0 0 " 0 0 " 0 " " 0 ]
2.4595G 247G 2.4855G 30 16 2G 3G 4G 5G 6G G 8G 9G 10G 11G6 12G125G
Freq(MHz) PsumidBr) | Limit(dBm] | Margin(dB)  P1(dBm)
2304.505 -53.52 -26.02 -29.50 -53.52
2396.336 -69.19 -16.02 -5317 -69.19
2485684 -68.69 -16.02 -52.67 -68.69
4919.848 -36.92 -26.02 -10.80 -36.92
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CSE-RX Secondary Radiated Emissions-DTS Result Appendix E
Summary
Mode Result F-Start F-Stop RBW Freq Psum Psum Limit Limit Margin Loss P1 P1
(Hz) (Hz) (Hz) (MHz) (dBm) (nW) (dBm) (nw) (dB) (dB) (dBm) (nW)
24-2.4835GHz
BT-BR(1Mbps) Pass 16 12,56 M 4802.187 -73.92 0.04055 -46.99 19.99862 -26.93 0.50 73.92 0.04055
BT-BR-AFH(1Mbps) Pass 16 125G M 4842437 -75.23 0.02999 -46.99 19.99862 -28.24 050 -75.23 0.02999
BT-EDR(3Mbps) Pass 16 1256 M 4802.187 -73.95 0.04027 -46.99 19.99862 -26.96 050 -73.95 0.04027
BT-EDR-AFH(3Mbps) Pass 16 125G M 4918.625 -75.08 0.03105 -46.99 19.99862 -28.09 050 -75.08 0.03105
Result
Mode Result F-Start F-Stop RBW Freq Psum Psum Limit Limit Margin Loss P1 P1
(Hz) (Hz) (Hz) (MHz) (dBm) (nW) (dBm) (nw) (dB) (dB) (dBm) (nW)
BT-BR(1Mbps) - - R
2402MHz_TnomVnom Pass 30M 16 100k 311.785 -85.68 0.0027 -53.98 3.99945 -31.70 050 -85.68 0.0027
2402MHz_TnomVnom Pass 16 1256 M 4802.187 -73.92 0.04055 -46.99 19.99862 -26.93 050 -73.92 0.04055
2441MHz_TnomVnom Pass 30M 1G 100k 366.59 -85.81 0.00262 -53.98 3.99945 -31.83 050 -85.81 0.00262
2441MHz_TnomVnom Pass 16 12,56 M 4881.25 -77.05 0.01972 -46.99 19.99862 -30.06 0.50 77.05 0.01972
2480MHz_TnomVnom Pass 30M 16 100k 353.495 -86.12 0.00244 -53.98 3.99945 -32.14 050 -86.12 0.00244
2480MHz_TnomVnom Pass 16 1256 M 5187.437 -74.94 0.03206 -46.99 19.99862 -27.95 050 -74.94 0.03206
BT-BR-AFH(1Mbps) - . .
2422MHz_TnomVnom Pass 30M 1G 100k 353.98 -84.97 0.00318 -53.98 3.99945 -30.99 0.50 -84.97 0.00318
2422MHz_TnomVnom Pass 16 125G M 4842.437 -75.23 0.02999 -46.99 19.99862 -28.24 050 -75.23 0.02999
2431MHz_TnomVnom Pass 30M 16 100k 366.105 -85.34 0.00292 -53.98 3.99945 -31.36 050 -85.34 0.00292
2431MHz_TnomVnom Pass 16 125G M 4861.125 -77.91 0.01618 -46.99 19.99862 -30.92 050 -77.91 0.01618
2441MHz_TnomVnom Pass 30M 1G 100k 365.62 -85.65 0.00272 -53.98 3.99945 -31.67 0.50 -85.65 0.00272
2441MHz_TnomVnom Pass 16 125G M 4879.812 -77.14 0.01932 -46.99 19.99862 -30.15 050 -77.14 0.01932
BT-EDR(3Mbps) - - .
2402MHz_TnomVnom Pass 30M 1G 100k 348.16 -85.57 0.00277 -53.98 3.99945 -31.59 0.50 -85.57 0.00277
2402MHz_TnomVnom Pass 16 125G M 4802.187 -73.95 0.04027 -46.99 19.99862 -26.96 050 -73.95 0.04027
2441MHz_TnomVnom Pass 30M 16 100k 366.105 -86.21 0.00239 -53.98 3.99945 -32.23 050 -86.21 0.00239
2441MHz_TnomVnom Pass 16 125G M 4879.812 -77.21 0.01901 -46.99 19.99862 -30.22 050 -77.21 0.01901
2480MHz_TnomVnom Pass 30M 1G 100k 353.98 -84.72 0.00337 -53.98 3.99945 -30.74 0.50 -84.72 0.00337
2480MHz_TnomVnom Pass 16 125G M 4958.875 -77.23 0.01892 -46.99 19.99862 -30.24 050 -77.23 0.01892
BT-EDR-AFH(3Mbps) - - -
2441MHz_TnomVnom Pass 30M 1G 100k 377.745 -85.43 0.00286 -53.98 3.99945 -31.45 050 -85.43 0.00286
2441MHz_TnomVnom Pass 16 12,56 M 4879.812 -77.39 0.01824 -46.99 19.99862 -30.40 0.50 77.39 0.01824
2451MHz_TnomVnom Pass 30M 16 100k 338.46 -85.66 0.00272 -53.98 3.99945 -31.68 050 -85.66 0.00272
2451MHz_TnomVnom Pass 16 1256 M 4899.937 -75.71 0.02685 -46.99 19.99862 -28.72 050 -75.71 0.02685
2460MHz_TnomVnom Pass 30M 1G 100k 348.16 -85.40 0.00288 -53.98 3.99945 -31.42 050 -85.40 0.00288
2460MHz_TnomVnom Pass 16 12,56 M 4918.625 -75.08 0.03105 -46.99 19.99862 -28.09 0.50 -75.08 0.03105
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CSE-RX Secondary Radiated Emissions-DTS Result

Appendix E

BT-BR(1Mbps)
2402MHz_TnomVnom

CSE-RX-FS

25/03/2018

45—

( Limit W

50-
55
50-
&5-
20-
5
50-

85

.go-pim

| | '
30M 16 26 36 4G 5G 6G iG 8G 9G 106G 116

Freq(MHz)
311.785
4802.187

Psum(dBm) Limit(dBm} Margin(dB) PLl{dBm)
-B5.68 -53.98 -31.70 -85.68
-71392 -46.99 -26.93 -7392

Portl [~

' '
1261256

BT-BR(1Mbps)
2441MHz_TnomVnom

CSE-RX-FS

25/03/2018

45—

( Limit W

50|
55—
-60-|
65
-70-|
75~
80
-85-|

| | |
30Mm 16 26 36 4G 5G 6G 76 8G 9G 106G 116

Psum(dBm) Limit(dBm} Margin(dB) PLl{dBm)
-85.81 -53.08 -31.83 -85.81
-77.05 -46.99 -30.06 -77.05

Freq(MHz)
366.59
4881.25

Portl [~

! !
1261256

BT-BR(1Mbps)
2480MHz_TnomVnom

CSE-RX-FS

25/03/2018

45—

[ Limit W

.50 —|

16 26 36 4G 5G 6G G 8G QES ldG lllG

Psum({dBm) Limit{dBm]) Margin(dB) P1{dBrm)
-86.12 -53.98 -32.14 -86.12
-74.94 -46.99 -27.95 -74.94

Freq(MHz)
353.495
5187.437

Portl [~

IZ:G lZ:SG

SPORTON INTERTIONAL INC. EMC & Wireless Communications Laboratory

Page No.

: 20f5




CSE-RX Secondary Radiated Emissions-DTS Result Appendix E
BT-BR-AFH(1Mbps) CSE-RX-FS
2422MHz_ThnomVnom 2510372018
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CSE-RX Secondary Radiated Emissions-DTS Result Appendix E
BT-EDR(3Mbps) CSE-RX-FS
2402MHz_TnomVnom 2510372018
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CSE-RX Secondary Radiated Emissions-DTS Result Appendix E
BT-EDR-AFH(3Mbps) CSE-RX-FS
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Interference Prevention Function-FHSSResult Appendix F

Summary

Mode Result MAC ID Length ID Limit Function

2.4-2.4835GHz

BT-BR(1Mbps) Pass 80-1F-02-00-00-03 48 bits 48 hits Good
BT-BR-AFH(1Mbps) Pass 80-1F-02-00-00-03 48 bits 48 hits Good
BT-EDR(3Mbps) Pass 80-1F-02-00-00-03 48 bits 48 hits Good
BT-EDR-AFH(3Mbps) Pass 80-1F-02-00-00-03 48 bits 48 hits Good
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Interference Prevention Function-FHSSResult Appendix F

Result
Mode Result ID Length ID Limit Function
BT-BR(IMbps)
Hopping Mode_TnomVnom Pass 48 bits 48 bits Good
BT-BR-AFH(1Mbps)
Hopping Mode_TnomVnom Pass 48 bits 48 bits Good
BT-EDR(3Mbps)
Hopping Mode_TnomVnom Pass 48 hits 48 hits Good
BT-EDR-AFH(3Mbps)
Hopping Mode_TnomVnom Pass 48 bits 48 hits Good
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Dwell Time-FHSS Result

Appendix G

Summary
Mode Max-Dwell
(s)
2.4-2.4835GHz
BT-BR(1Mbps) 280.788672m
BT-BR-AFH(1Mbps) 143.847192m
BT-EDR(3Mbps) 266.733439m
BT-EDR-AFH(3Mbps) 137.14019m
Result
Mode Result Period Dwell Limit TxOn
(s) (s) (s) (s)
BT-BR(1Mbps) - -
Hopping Mode_TnomVnom Pass 28.68 280.788672m 400m 2.9m
BT-BR-AFH(1Mbps) - -
Hopping Mode_TnomVnom Pass 7.44 143.847192m 400m 2.9m
BT-EDR(3Mbps) - -
Hopping Mode_ThomVnom Pass 28.72 266.733439m 400m 2.751m
BT-EDR-AFH(3Mbps) - -
Hopping Mode_TnomVnom Pass 7.48 137.14019m 400m 2.75m
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Dwell Time-FHSS Result Appendix G

BT-BR(1Mbps) Dwell
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Dwell Time-FHSS Result Appendix G
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